



Report No. TC.19.01.000080

Date of Issue 01/11/2019

Applicant: NINGGUO BST THERMAL PRODUCTS CO., LTD

Applicant address: 58# 2-101, FENGHUANGCITY, NINGGUO CITY, ANHUI PROVINCE, CHINA

Description of the test subject:

Sample	Description	Photo
001	Product Name: SILICONE FIBERGLASS FIRE SLEEVE Composition: SILICONE, FIBERGLASS Color: RED	

Receipt Date of Sample: 01/03/2019

Date of Testing: From 01/03/2019 to 01/11/2019

Sample submitted: The sample(s) was (were) submitted by applicant and identified.

Conclusion:

Test Items			Classification		
No.	Items	Standard			
1	Testing of materials, small components and component sections for rail vehicles – Determination of burning behaviour using a gas burner.	DIN 5510-2:2009 DIN 54837:2007	S4	SR2	ST2

Note: (1) General Terms & Conditions as mentioned overleaf,(2)The results relate only to the items tested,(3)The test report shall not be reproduced except in full without the written approval of the company. (4) Samples are tested as received.